

Date received: 05/03/19

Date of issue: 11/03/19

Report consists of 1 test report.

Defects before testing: None

Sample name: Art.1207/90-50PC

INOXA S.R.L.
VIA DELL'INDUSTRIA 28/30
60020 POLVERIGI (AN)
ITALIA

SAMPLE N° 267218

Overall dimensions: 900 x 590 x 800 (h) mm

List performed tests:

1. General safety requirements EN 14749:2016, clause 5.2



This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.

Managing Director
Dr. Andrea Giavon

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.

TEST REPORT

267218 / 1

Date received: 05/03/19

Date of test: 11/03/19

Date of issue: 11/03/19

Sample name: Art.1207/90-50PC



INOXA S.R.L.
VIA DELL'INDUSTRIA 28/30
60020 POLVERIGI (AN)
ITALIA

General safety requirements EN 14749:2016, clause 5.2

Characteristic	Remarks
Clause 5.2.1 Components or parts with which the user may come into contact have no burrs and/or sharp edges.	Yes
Clause 5.2.1 Open ended tubes.	Absence of open tubes
Clause 5.2.1 Safety distances between movable parts accessible during normal use ≤ 8 mm and ≥ 25 mm.	Yes
Clause 5.2.2 The safety height for vertically moving units: at least 100 mm from the floor.	Absence of moving units
Clause 5.2.3 Horizontal hinged lids that are 1000 mm or less from the floor and weight $\geq 0,25$ kg shall be provided with lid-support mechanisms to prevent sudden collapse or dropping of the lids.	Absence of horizontal lids
Clause 5.2.4 All roll fronts and doors sliding vertically including those constructed from hinged elements shall not move by themselves from any position higher than 200 mm measured from the closed position.	Absence of roll fronts
Clause 5.2.5 All extension elements whose total mass exceeds 10 kg but where the safety tests are not required shall have effective open stops, they shall resist being pulled out of the unit once by a horizontal force of 200 N.	Yes

The test results comply with the requirements in clause 5.2 of EN 14749:2016

This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.

Managing Director
Dr. Andrea Giavon